## Role of incretin-based therapy in hospitalized patients with type 2 diabetes

Hyperglycemia in hospitalized patients is a common, serious and costly healthcare problem. Randomized clinical trials in critically ill and non-critically ill patients have reported that improved glycemic control can reduce the number of hospital complications. Based on this, clinical guidelines from professional organizations recommend the use of subcutaneous insulin as the preferred therapy in hospitalized patients in a non-intensive care unit setting. The most recommended regimen is basal-bolus insulin therapy. However, the complexity and hypoglycemia risk of this approach has limited its use. A 2018 Cochrane systematic review that analyzed 1,048 participants with type 2 diabetes in a hospital setting with eight trials showed that a basal-bolus insulin strategy might result in better short-term glycemic control, but could increase the risk for severe hypoglycemic episodes<sup>1</sup>.

The use of non-insulin antihyperglycemic agents in hospitalized patients is limited, because few data are available regarding their safety and efficacy<sup>2</sup>. However, evidence that treatment with incretin-based therapy (glucagon-like peptide-1 [GLP-1], GLP-1 receptor agonist and dipeptidyl peptidase-4 inhibitors) in hospitalized patients with type 2 diabetes has increased in the past 15 years.

Since 2004, many studies have investigated the use of GLP-1 or GLP-1 receptor agonist in an inpatient setting, although these protocols included a limited number of patients and heterogeneous populations (individuals with or without history of diabetes, with acute

Received 20 June 2019; revised 22 July 2019; accepted 20 August 2019

myocardial infarction and left ventricle systolic dysfunction, with chronic heart failure, postmajor surgery and critically ill patients). The results did not show a better glycemic control, requiring therapy with rescue insulin, with no difference in the rate of hypoglycemic events, and also, in two-thirds of the cases, gastrointestinal side-effects (nausea, vomiting, constipation) were present<sup>3</sup>. However, Fushimi et al.4, in a randomized controlled pilot study, showed that dulaglutide (dose 0.75 mg) combined with insulin therapy (insulin glargine dose 0.25 U/kg), compared with a basal-plus regimen, achieved superior glycemic control (mean blood glucose  $162 \pm 30$  vs  $183 \pm 29$  mg/dL, P < 0.05) with reduced frequency of hypoglycemia (0.4% vs 2.3%, P < 0.001), lower supplemental doses of regular insulin and without difference of gastrointestinal symptoms (11% vs 6%. P = 0.241).

Instead, treatment with a dipeptidyl peptidase-4 inhibitor has been shown to be effective in achieving glycemic control without increasing the risk of hypo-glycemia in medical and surgical patients with type 2 diabetes. The use of sitagliptin (dose 25–100 mg/day) or saxagliptin (2.5–5 mg/day), alone or in combination with glargine insulin (dose 0.15–0.25 U/ day), reported a mean daily blood glucose after the first day ranging from 154.2 to 171.2 mg/dL, with a blood glucose aim <180 mg/dL ranging from 57 to 78% and an incidence of hypo-glycemia ranging from 0.4 to 9%<sup>2</sup>.

In conclusion, based on the available evidence, dipeptidyl peptidase-4 inhibitors should be considered for hospitalized patients with type 2 diabetes and an algorithm for this is proposed (Figure 1). In relation to the use of GLP-1 and GLP-1 receptor agonist, further research is required to help define their role in the inpatient setting.

## DISCLOSURE

The author declares no conflict of interest.

Abraham Edgar Gracia-Ramos\* Department of Internal Medicine, Specialities Hospital, National Medical Center "La Raza", Instituto Mexicano del Seguro Social, Mexico City, Mexico

## REFERENCES

- 1. Colunga-Lozano LE, Gonzalez Torres FJ, Delgado-Figueroa N, *et al.* Sliding scale insulin for non-critically ill hospitalised adults with diabetes mellitus. *Cochrane Database Syst Rev* 2018; 11: CD011296.
- 2. Umpierrez GE, Korytkowski M. Is incretin-based therapy ready for the care of hospitalized patients with type 2 diabetes? Insulin therapy has proven itself and is considered the mainstay of treatment. *Diabetes Care* 2013; 36: 2112–2117.
- 3. Petite SE. Noninsulin medication therapy for hospitalized patients with diabetes mellitus. *Am J Health Syst Pharm* 2018; 75: 1361–1368.
- Fushimi N, Shibuya T, Yoshida Y, et al. Dulaglutide-combined basal plus correction insulin therapy contributes to ideal glycemic control in non-critical hospitalized patients. J Diabetes Investig 2020; 11: 125–131.

## Doi: 10.1111/jdi.13130

© 2019 The Author. Journal of Diabetes Investigation published by Asian Association for the Study of Diabetes (AASD) and John Wiley & Sons Australia, Ltd This is an open access article under the terms of the Creative Commons Attribution-NonCommercial License, which permits use, distribution and reproduction in any medium, provided the original work is properly cited and is not used for commercial purposes.

<sup>\*</sup>Corresponding author. Abraham Edgar Gracia-Ramos Tel.: +1-591-5724-5900 ext. 23065

E-mail addresses: aegr\_1982@outlook.com;

dr.gracia.dmm@gmail.com



**Figure 1** | Algorithm proposed for the management of hyperglycemia in hospitalized patients with type 2 diabetes based of evidence. <sup>1</sup>The choice of scheme is based on individual characteristics of patients: (i) use basal–bolus regimen considering the following: mean daily glucose >250 mg/dL, glycated hemoglobin  $\geq$ 9%, previous insulin therapy at a daily dose  $\geq$ 0.4 U/kg; (ii) use basal–plus regimen or dipeptidyl peptidase-4 (DPP-4) inhibitor as follows: mean daily glucose between 180 and 250 mg/dL, glycated hemoglobin <9%, fasting C-peptide index at hospital admission  $\geq$ 1.103 ng/mL, no previous insulin therapy or at a daily dose <0.4 U/kg, fasting patients or with low food intake, elderly patients or with renal failure. <sup>2</sup>In patients aged  $\geq$ 70 years and those with estimated glomerular filtration rate (eGFR) <30 mL/min per 1.73 m<sup>2</sup>, reduce the dose to 0.15 U/kg. <sup>3</sup>Use alone or in combination with the basal-plus regimen. <sup>4</sup>For patients with eGFR >50 mL/min per 1.73 m<sup>2</sup>, use the dose of 100 mg/day; if eGFR is between 30 and 50 mL/min per 1.73 m<sup>2</sup> or if using strong CYP3A4/5 inhibitors.